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36500 GHz 36.995 GHz 1.000 MHz 36.99450 GHz 9 db 36500 GHz 36,995 GHz 1.000 Mbiz 36.52650 GHz -36.35 dBm -2335dB
36.995 GHz 37.000 GHz 1.000 MHz 3699993 GHz 86 dB 36.895 GHz 37.000 GHz 1000 MHz 36.99780 GHz -31.58 dBm -32.59d8B
37.000 GHz 40.000 GHz 1.000 MHz 37.02749 GHz -94.64 dB 37.000 GHz 40.000 GHz 1.000 Mz 39.98051 GHz 5.26 dBm .74 dB
40.000 Gz 40,005 GHz 1,000 MHz 4000205 GHz -34.50 dBm -29.59 dB 40.000 GHz 40.005 GHz 1,000 Mbiz 20.00002 GHz 21.50 dBm -16.90 dB
40.005 GHz 40,500 GHz 1.000 MHz 4002150 GHz -34.21 dBm -21.21dB 40,005 GHz 40,500 GHz 1.000 Mz 40.00550 GHz -26.79 dBm -13.79dB
W5 %
03:11:07 20.01.2024 07:58:35 21.01.2024

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 49.39 0B

Ref Level 49.090Bm  Offset 49,3908 6L

Mode Auo Swep saL Mode Auto Sweep
Count 100/100 Count 100/100
1 Spurious Emissions 1Avg
Limit Chee Phs mit Chael] PRSS
Line IRIOUS_LINE_ABS_0G2 5 Line _SPUR|OUS_LINE_ABS_0g2 S5
40dB 1 1 1
0 30 dBrr
20
10 dBor 10 B T
Pl
0 0 s
SPURIOUS LINE _ABS' 007 SPURIOUS_LINE 85002
| it
20 dBimv / 20 dbr jl \
30 30
\ L — VE— N
40 dimr 40
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summan 2 Result Summar
36,500 GHz 36.990 GHz 1.000 MHz 36.98841 GHz -22.79 dBm -9.79 dB 36500 GHz 36,990 GHz 1.000 MHz 36.67276 GHz 33.62 dBm -20.62 dB
36.990 GHz 37.000 GHz 1.000 MHz 3699997 GHz 18.87 dBm 1387 dB 36.990 GHz 37.000 GHz 1,000 MHz 3699015 GHz -34.58 dBm -29.58 df
37.000 GHz 40,000 GHz 1.000 MHz 37.05020 GHz 7.22 dBm -92.78 db 37.000 GHz 40000 GHz 1,000 MHz 39.95008 GHz 6.25 dBm 93.75 dB
40.000 GHz 40.010 GHz 1,000 MHz 4000767 GHz 3271 dBm 2771 dB 40.000 GHz 20,010 GHz 1,000 Mz 40.00017 GHz 20.69 dBm -15.69 dB
40010 GHz 40.500 GHz 1.000 MHz 40.04245 GHz -32.01 dBm -19.01dB 40.010 GHz 40.500 GHz 1.000 MHz 40.01086 GHz -23.69 dBm -10.69 d8
resty S0 SrET socy N & T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001J

DFT-s-OFDM Module B

NR Band n260 / 100MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 49.05dBm  Offset 433908

6L

Reflevel 40.09.dBm  Offset 4939 b Mode Auto Sweep sa Mode Auto Sweep
Count 100/100 Count 100/100
1 Spurious Emissions )
Limit Ched u Apss
Line _SPUR|OUS_LUNE_ABS_02 55
0
30 30 dBnr
0
10 dim
~
0 dBrmr 0 dBs
SPURIOUS I wxl 007 SPURIOUS_LINE 85002
0 K 20 b J
30 di f/ Y 30 -~y S
¥ i
-40 -40.
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summa 2 Result Summar |
36500 GHz 36.990 GHz 1.000 MHz 36.98963 GHz -25.39 dBm -12.39 dB 36500 GHz 36,990 GHz 1.000 Mbiz 36.53490 GHz -20.92 dB.
36.990 Gz 37.000 GHz 1.000 MHz 36.99991 GHz -20.87 dBm -15.87 dB 36.990 GHz 37.000 GHz 1000 MHz 36.99218 GHz -29.06 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.045898 GHz 6.02 d3m -93.98 dB 37.000 GHz 40.000 GHz 1.000 Mz 39.94595 GHz .68 dBm 9532 dB.
40.000 Gz 40,010 Gz 1,000 MHz 40.003 66 GHz -32.71dBm 2171 dB 40.000 GHz 20.010GHz 1,000 Mbiz 20.001 33 GHz 2401 dBm -15.01 dB
40.010 GHz 40,500 GHz 1.000 MHz 40.05518 GHz -32.17 dBm -19.17 dB 40.010 GHz 40.500 GHz 1.000 Mz 40.01331 GHz -26.12 dBm -13.124d8
oy D 0 sty s
04:09:53 20.01.2024 09:08:16 21.01.2024
RefLevel 4009 B Offset 49,30 b Miode Auto Sweep 6L Ref Level 4509 aBm  Offset 49,39 08 Mods Auto Sweep s6L
Count 100/100 Count 100/100
- oS mit Chael] PRSS
i |OUS_LINE_ABS_0G2 5 Line _SPUR|OUS_LINE_ABS_0g2 S5
0 30 dBrr
20
10 dBor 10 dBimr
0 0 s
SPURIOUS LINE _ABS' 007 SPURIOUS_LINE ABS_002
i it
20 dBimv 20 dbr
30 /J i 30 "
B P
40 dBmr -40
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summan 2 Result Summar |
36500 GHe 36.990 GHe 1.000 MHz 36.98743 GHz -29.30 dBm -16.30 dB 36500 GHz 36,590 GHz 1,000 Miiz 36.64533 GHz -33.92 dBm -20.92 dB
36.990 GHz 37.000 GHz 1.000 MHz 36.99963 GHz -22.58 dBm -17.58 dB 36.990 GHz 37.000 GHz 1.000 Mz 36.99065 GHz -34.72 dBm -29.72 dB
37.000 GHz 40,000 GHz 1.000 MHz 37.05461 GHz 3.89 dBm -96.11 dB 37.000 GHz 40000 GHz 1,000 MHz 39.95327 GHz 2.52 dBm 97.48 dB
40.000 GHz 40.010 GHz 1,000 MHz 4000846 GHz 3277 dBm 21.77 dB 40.000 GHz 20,010 GHz 1,000 MHz 40.00006 GHz -26.58 dBm -21.58dB
40010 GHz 40.500 GHz 1.000 MHz 40.09083 GHz -32.13 dBm 1913 4B 40.010 GHz 40.500 GHz 1.000 MHz 40.01061 GHz -29.74 dBm -16.74 dB
ey D 0O w0
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swanronas. FCC RADIO TEST REPORT

Report No. : FG3D2001J

DFT-s-OFDM Module B

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 2059 Offset 49.39 dB Mode Auto Sweep 6L Ref Level 2950 dBm  Offset 43.39 08 Mode Auto Sweep

S6L
Count 100/100 Count 100/100
1 Spurious Emissions )
Limit Ches) Ph: [ 4 PSS
Line _SPUROUS_LINE_AB5_002 1 Line _SPUR|OUS| LINE_ABS_062 55
20 dBa T
10 dBro- T T + T+ 10
0 o -1
10 mlr- -0
SPURIOUS_LINE_ABS, 002 SPURIOLS_LINE_ABS_002
20 —
30 — ‘ 30 ) N,
N — e ™ s
0 40 b
50 diim + . S0
60 dBrmr T T 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36500 GHz 36.980 GHz 1.000 MHz 36.943 66 GHz -18.09 dB 36500 GHz 36,980 GHz 1.000 Mbiz 36.69621 GHz -36.35 dBm -23.35 dB
36.980 GHz 37.000 GHz 1.000 MHz 3699999 GHz -2099 d8 36.880 GHz 37.000 GHz 1000 MHz 3699612 GHz -37.38 dBm -32.38 di
37.000 GHz 40.000 GHz 1.000 MHz 37.04776 GHz -100.43 d 37.000 GHz 40.000 GHz 1.000 Mz 39.93696 GHz -0.55 dBm 100.55 dB
40.000 GHz 40.020 GHz 1000 MHz 40.00699 GHz -28.95dB 40.000 GHz 40.020 GHz 1.000 MHz 40.00047 GHz -28.76 dBm 23.76 dB
40.020 GHz 40,500 GHz 1.000 MHz 40.03643 GHz -21.04d8 40.020 GHz 40,500 GHz 1.000 Mz 40.02852 GHz -31.25 dBm 18.25 dB
e

14:00:42 20.01.2024 13:85:44  22.01.2024

NR Band n260 / 200MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 2059 B Offset 49,30 b Miode Auto Sweep saL Ref Level 7959 aBm  Offset 49,39 08 Mods Auto Sweep

6L
Count 100/100 Count 100/100
1 Spurious Emissions 1Avg
Limit Chee Phs mit Checd PRSS
i PR Line _SPUR|OUS| LINE_ABS_0G2 L
20
10
0 o o
M ™
SPURIOUS_LINE ABS 002 SPURIOUS_LINE_ABS_002
[
il
\ |
30 20
--——/"J L'---—~ M N""'--—-.-—-
-0 40 dis
50 50
&0 60 dom
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa |
36.500 GHe 36.980 Gz 1.000 MHz 36.97004 GHz -32.96 dBm -19.96 dB 36500 GHz 36,980 GHz 1,000 Miiz 36.61694 GHz -36.44 dBm .44 dB
36980 GHz 37.000 GHz 1.000 MHz 3699998 GHz -26.06 dBm -21.06 d8 36.980 GHz 37.000 GHz 1,000 MHz X iz -37.46 dBm 46 dB
37.000 GHz 0.000 GHz 1,000 MHz 37.05067 GHz -1.95 dBm -101.95 d 37.000 GHz 30,000 GHz 1,000 MHz 39.97417 GHz -1.99 dBm 101.99 dB
40.000 GHz 40.020 GHz 1.000 MHz 40.00080 GHz 3413 dBm -29.13dB 30,000 GHz 40.020 GHz 1.000 MHz 40.00006 GHz -30.24 dBm 25.24 dB
40020 GHz 40.500 GHz 1.000 MHz 40.11271 GHz -34.03 dBm -21.03 dB 40.020 GHz 40.500 GHz 1.000 MHz 40.03547 GHz -32.40 dBm 19.40 dB
resty W s socy N & S
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swanronas. FCC RADIO TEST REPORT

Report No. : FG3D2001J

DFT-s-OFDM Module B

NR Band n260 / 200MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 2059 Offset 49.39 dB Mode Auto Sweep 6L Ref Level 2950 dBm  Offset 43.39 08 Mode Auto Sweep

S6L
Count 100/100 Count 100/100
1 Spurious Emissions )
Limit Ches) PR u 4 Apss
Line _SPUROUS_LINE_AB5_002 1 Line _SPUR|OUS| LINE_ABS_062 55
20 dBa T
10 dBor L ’ ! 1 10
o o
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60 dBrmr T T 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36500 GHz 36.980 GHz 1.000 MHz 36.96861 GHz -22.77dB 36500 GHz 36.980 GHz 1,000 Mhiz 36.50132 GHz -36.37 dBm 2337 dB
36.980 GHz 37.000 GHz 1.000 MHz 3699992 GHz -24.48d8 36.880 GHz 37.000 GHz 1000 MHz 36.99976 GHz -37.15dBm -32.15 di
37.000 GHz 40.000 GHz 1.000 MHz 37.01439 GHz -104.57 d8 37.000 GHz 40.000 GHz 1.000 Mz 39.98814 GHz -4.33 dBm 104.33 dB
40.000 Gz 40.020 Gz 1,000 MHz 40.00198 GHz -34.12dBm -29.12dB 40.000 GHz 40.020 GHz 1,000 Mbiz 20.00005 GHz 3155 dBm 26.55 dB
40.020 GHz 40,500 GHz 1.000 MHz 40.024 68 GHz -34.20 dBm -21.29d8 40.020 GHz 40,500 GHz 1.000 Mz 40.057 06 GHz -33.47 dBm 20.47 dB
oty Wy N2 e
14:45:57 20.01.2024 13:53:13 22.01.2024
Reflevel 2050 dBm  OFset 49.39 b Mode Auto Sweep sa Ref Level 29.59 dBm  Offset 4939 a8 Mods Auto Sweep 6L
Count 100/100 Count 100/100
Limit Chee Phs mit Checd PRSS
I Phs: Line _SPUR|OUS| LINE_ABS_0G2 L
20
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CF 365 GHx 40005 pts 400.0 MHz/ Span 8.0 GHz | | |CF 38.5 GHz 40005 pts 4000 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa |
36.500 GHe 36970 GHe 1.000 MHz 36.95790 GHz -25.95 dBm -12.95 dB 36500 GHz 36570 6Hz 1,000 Miiz 3653693 GHz -36.46 dBm -23.46 dB
36570 GHz 37.000 GHz 1.000 MHz 36.99999 GHz -21.56 dBm -16.56 dB 36570 GHz 37.000 GHz 1.000 Mz 36.99692 GHz -37.40 dBm 3240
37.000 GHz 0.000 GHz 1,000 MHz 37.14104 GHz -0.79 dBm -100.79 48 37.000 GHz 30,000 GHz 1,000 MHz 39.94717 GHz -2.33 dBm 10233 dB
40.000 GHz 40.030 GHz 1.000 MHz 4000777 GHz -34.05dBm -29.05dB 30,000 GHz 40.030 GHz 1.000 MHz 40.00455 GHz -27.93 dBm -22.93dB
40.030 GHz 40,500 GHz 1.000 MHz 40.03528 GHz -34.21 dBm -21.21d8 40.030 GHz 40.500 GHz 1.000 MHz 40.08391 GHz -28.51 dBm -15.51 d8
= R P ——— ST
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swanronas. FCC RADIO TEST REPORT Report No. : FG3D2001J

DFT-s-OFDM Module B

NR Band n260 / 300MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 2059 Offset 49.39 dB Mode Auto Sweep 6L Ref Level 2950 dBm  Offset 43.39 08 Mode Auto Sweep 6L

Count 100/100 Count 100/100
1 Spurious Emissions )
Limit Ches) Ph: [ 4 PSS
Line _SPUROUS_LINE_AB5_002 1 Line _SPUR|OUS| LINE_ABS_062 55
20 dBa T
10 dBor - . - - 10
o o
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0 i o [
SPURIOUS_LINE_ABS, 003 SPURIOLS_LINE_ABS_002
o i
il
|
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60 dBrmr T T 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36500 GHz 36.970 GHz 1.000 MHz 36.93019 GHz -28.70 dBm -15.70d8 36500 GHz 36.570 GHz 1,000 Mhiz 36.50857 GHz -36.52 dBm -23.52 dB
36970 Gz 37.000 GHz 1.000 MHz . iz -26.64 dBm -21.64d8 36.970 GHz 37.000 GHz 1000 MHz 36.99914 GHz -37.19dBm -3219dB
37.000 GHz 0,000 GHz 1,000 MHz 37.11273 GHz -2.15dBm -102.15 d 37.000 GHz 40.000 GHz 1,000 MHz 39.88089 GHz .30 dB
40.000 Gz 40.030 Gz 1,000 MHz 4000415 GHz -34.08 dBm -29.08 dB 40.000 GHz 40.030 GHz 1,000 Mbiz 20.00350 GHz -25.78 dB
40.030 GHz 40,500 GHz 1.000 MHz 40.05924 GHz -34.27 dBm -21.27d8 40.030 GHz 40,500 GHz 1.000 Mz 4006652 GHz -31.04 dBm -18.04 dB
sty S elEn foacy ]

15:23:25  20.01.2024 18:19:35 22.01.2024

NR Band n260 / 300MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

RefLevel 2059 B Offset 49,30 b Miode Auto Sweep saL Ref Level 7959 aBm  Offset 49,39 08 Mods Auto Sweep s6L

Count 100/100 Count 100/100
1 Spurious Emissions 1Avg
- oS mit Chael] PSS
i |OUS_LINE_ABS_0G2 PRS! Line _SPUR|OUS| LINE_ABS_0G2 L
20
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CF 365 GHx 40005 pts 400.0 MHz/ Span 8.0 GHz | | |CF 38.5 GHz 40005 pts 4000 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa |
36.500 GHe 36970 GHe 1.000 MHz 36.93606 GHz -33.85 dBm -20.85 dB 36500 GHz 36570 6Hz 1,000 Miiz 36.654.20 GHz -36.66 dBm -23.66 dB
36570 GHz 37.000 GHz 1.000 MHz 36.99981 GHz -30.53 dBm -25.53 d8 36570 GHz 37.000 GHz 1.000 Mz 36.98894 GHz -37.39 dBm -32.39 dB
37.000 GHz 0.000 GHz 1,000 MHz 37.13626 GHz -4.31 dBm -104.31 d8 37.000 GHz 30,000 GHz 1,000 MHz 39.90377 GHz -6.47 dBm -106.47 dB
40.000 GHz 40.030 GHz 1.000 MHz 4000062 GHz -34.03 dBm -29.03 dB 30,000 GHz 40.030 GHz 1.000 MHz 40.00041 GHz -32.43 dBm -27.43 dB
40.030 GHz 40.500 GHz 1000 MHz 40.07639 GHz -34.14 dBm -21.14d8 40.030 GHz 40.500 GHz 1.000 Mz 40.07708 GHz -33.10dBm -20.10 dB
e . T e
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swanronas. FCC RADIO TEST REPORT

Report No. : FG3D2001J

DFT-s-OFDM Module B

NR Band n260 / 400MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 2059 Offset 49.39 dB Mode Auto Sweep 6L Ref Level 2950 dBm  Offset 43.39 08 Mode Auto Sweep

S6L
Count 100/100 Count 100/100
1 Spurious Emissions )
Limit Ches) Ph: [ 4 PSS
Line _SPUROUS_LINE_AB5_002 1 Line _SPUR|OUS| LINE_ABS_062 55
20 dBa T
10 dBro- T T + T+ 10
o o
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SPURIOUS_LINE_ABS| 007 SPURIOLS_LINE_ABS_002
20 i |
30 m 20 o
st
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60 dBrmr T T 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa |
36500 GHz 36.960 GHz 1.000 MHz 36.90402 GHz -15.30 dB 36500 GHz 36.960 GHz 1.000 Mbiz 36.62448 GHz -36.57 dBm -23.57dB
36.960 GHz 37.000 GHz 1.000 MHz 36.99991 GHz -22.65d8 36.960 GHz 37.000 GHz 1000 MHz 36.99979 GHz -37.43 dBm -3243
37.000 GHz 40.000 GHz 1.000 MHz 37.04430 GHz -102.57 d8 37.000 GHz 40.000 GHz 1.000 Mz 3964775 GHz ! m 103.49 dB
40.000 Gz 40.040 Gz 1,000 MHz 4002816 GHz -28.68 dB 40,000 GHz 40.040 GHz 1,000 Mbiz 20.00835 GHz -30.03 dBm -25.03 dB
40.040 GHz 40,500 GHz 1.000 MHz 40.05966 GHz 212248 40.040 GHz 40,500 GHz 1.000 Mz 40.10494 GHz -29.87 dBm -16.87 dB
e

16:38:08 20.01.2024 18:58:47 22.01.2024

NR Band n260 / 400MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 2059 B Offset 49,30 b Miode Auto Sweep saL Ref Level 7959 aBm  Offset 49,39 08 Mods Auto Sweep

6L
Count 100/100 Count 100/100
Limit Chee Phs mit Checd PRSS
I Phs: Line _SPUR|OUS| LINE_ABS_0G2 L
20
10
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10 - 10 st
SPURIOUS_LINE ABS 002 SPURIOUS_LINE_ABS_002 ‘
20 i t
0 — 1 o, 0 I ==
_——— il e S o]
30 40 db
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&0 60 dom
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa |
36.500 GHe 36.960 GHe 1.000 MHz 36.94958 GHz -31.20dBm -18.20 dB 36500 GHz 36.960 GHz 1,000 Miiz 3657460 GHz -36.53 dBm -23.53 dB
36.960 GHz 37.000 GHz 1.000 MHz 36.99991 GHz -29.15 dBm -24.15d8 36.960 GHz 37.000 GHz 1.000 Mz 36 iz -37.47 dBm -32.47 di
37.000 GHz 0.000 GHz 1,000 MHz 3712323 GHz -4.17 dBm -104.17 d 37.000 GHz 30,000 GHz 1,000 MHz 39.92485 GHz -5.15 dBm 105.15 dB
40.000 GHz 40.040 GHz 1.000 MHz 4001804 GHz -33.89dBm -28.89 dB 40,000 GHz 40.040 GHz 1.000 MHz 40.004 45 GHz -31.26 dBm -26.26 dB
40.040 GHz 40,500 GHz 1.000 MHz 40.084 48 GHz -34.27 dBm -21.27d8 40.040 GHz 40.500 GHz 1.000 MHz 40.10471 GHz -31.32 dBm -18.32 d8
resty Uy socy N & S
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001J

DFT-s-OFDM Module B

NR Band n260 / 400MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level

2959dBm  Oftset 49,39 b Mode Auto Sweep

Ref Level 29,50 dBm  Offset 433908

18:56:17 22.01.2024

saL Mode Auto Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions )
Limit Ches) i Apss
Line _SPUROUS_LINE_AB5_002 Line _SPUR|OUS| LINE_ABS_062 55
20 dBa
10 dBor 10
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0 -10dbm e
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-840 40 dBs
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60 dBrmr 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36500 GHz 36.960 GHz 1.000 MHz 36.944 48 GHz -34.42 dBm -21.42dB 36500 GHz 36.960 GHz 1.000 Mbiz 36.580 11 GHz -36.42 dBm -23.42 dB |
36.960 GHz 37.000 GHz 1.000 MHz 36.99995 GHz -31.62 dBm -26.62 dB 36.960 GHz 37.000 GHz 1000 MHz 36.98864 GHz -37.44 dBm -32.44 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.028 26 GHz -5.93 dm -105.93 di 37.000 GHz 40.000 GHz 1.000 Mz 39.90883 GHz -1.04 dBm 107.04 dB
40.000 Gz 40,040 GHz 1,000 MHz 4003857 GHz -34.23dBm -29.23 dB 40,000 GHz 40.040 GHz 1,000 Mbiz 20.00045 GHz -32.90 dBm 27.90 dB
40.040 GHz 40,500 GHz 1.000 MHz 40.074 83 GHz -34.19 dBm -21.19d8 40.040 GHz 40,500 GHz 1.000 Mz 40.09207 GHz -33.33 dBm 20.33 dB
(] S e soaty i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001J

CP-OFDM Module B

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,67 dBm  Offset 49.39 B

Mode Auto Sweep

6L

Count 100/100

Ref Level 4067 dBm  Offset 43.39 08 Mode Auto Sweep
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36.5 GHz 4193 pts 400.0 MHz/ 40.5 GHz 36.5 GHz. 4193 pts 400.0 MHz/ 0.5 GHz
2 Result Sum: 2 Result Summa
36500 GHz 36.995 GHz 1.000 MHz 36.99450 GHz -1.62dB 36500 GHz 36,995 GHz 1.000 Mbiz 36.52450 GHz -36.40 dBm .40
36.995 GHz 37.000 GHz 1.000 MHz 3699998 GHz -12.66 dB 36.895 GHz 37.000 GHz 1000 MHz 36.99829 GHz -37.65 dBm -32.65d8
37.000 GHz 40.000 GHz 1.000 MHz 37.03149 GHz 92,99 dB 37.000 GHz 40.000 GHz 1.000 Mz 39.97751 GHz 6.36 dBm -93.64 dB
40.000 Gz 40,005 GHz 1,000 MHz 4000052 GHz -34.68 dBm -29.68 dB 40.000 GHz 40.005 GHz 1,000 Mbiz 20.00017 GHz -19.26 dBm 142648
40.005 GHz 40,500 GHz 1.000 MHz 40.026 50 GHz -34.21 dBm 21.21dB 40,005 GHz 40,500 GHz 1.000 Mz 40.005 50 GHz -20.42 dBm -7.42 dB
- ey D 0 sty N s 0
03:16:2% 20.01.2024 0B:04:17 21.01,2024

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 49.090Bm  Offset 49,3908

Reflevel 4009.dBm  Ofset 4039 b Mode Auto Sweep sa Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1Avg
Limit Ched Phs: mit Chael] PSS
Line IRIOUS_LINE_ABS_0G2 5 Line _SPUR|OUS_LINE_ABS_0g2 S5
40dB 1 1 1
0 30 dBrr
20
10 dBor 10 dBimr
0 0dB ‘f'\
SPURIOUS LINE _ABS' 007 SPURIOUS_LINE ABS_002 ‘
| it
20 dBimv / ‘ 20 dbr ) \
30 \ 30
\ s R e e ~ e —
40 dimr 40
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summan 2 Result Summar
36500 GHe 36.990 GHe 1.000 MHz 36.98850 GHz -23.15 dBm -10.15 dB 36500 GHz 36,590 GHz 1,000 Miiz 36.64264 GHz -33.94 dBm -20.93 dB.
36.990 GHz 37.000 GHz 1.000 MHz 36.99998 GHz -19.59 dBm -14.59 dB 36.990 GHz 37.000 GHz 1.000 Mz 36.99039 GHz -34.65 dBm -29.65 di
37.000 GHz 40,000 GHz 1.000 MHz 37.05245 GHz 4.87 dBm -95.13 dB 37.000 GHz 40000 GHz 1,000 MHz 39.95055 GHz 4.02 dBm 95.98 dB
40.000 GHz 40.010 GHz 1,000 MHz 40.00009 GHz 3271 dBm 2171 dB 40.000 GHz 20,010 GHz 1,000 MHz 40.00014 GHz 19.94 dBm -14.94 dB
40010 GHz 40.500 GHz 1.000 MHz 40.06302 GHz -32.23 dBm 1923 dB 40.010 GHz 40.500 GHz 1.000 MHz 40.01282 GHz -23.53 dBm -10.53 dB
A e
04:14:16 20.01.2024 09:10:24 21.01.2024
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swanronas. FCC RADIO TEST REPORT

Report No. : FG3D2001J

CP-OFDM Module B

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 20.50 dBm  Offset 49,39 0B Miode Auto Sweep

Ref Level 29,50 dBm  Offset 433908

saL Mode Auto Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions )
Limit Ches) u 4 Pss
Line _SPUROUS_LINE_AB5_002 Line _SPUR|OUS| LINE_ABS_062 55
20 dBa T
10 dBor 10
o o
wam— 1] M
SPURIOUS_LINE_ABS, 00 SPURIOLS_LINE_ABS_002
20 I
o |
30 20
A eV R —--—-“'“l --.W
0 40 b
50 diim 50
60 dBrmr 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36500 GHz 36.980 GHz 1.000 MHz 36.95805 GHz -28.24 dBm -15.24d8 36500 GHz 36.980 GHz 1,000 Mhiz 36.63621 GHz -36.35 dBm -23.35dB
36.980 GHz 37.000 GHz 1.000 MHz 999 96 GHz -24.30 dBm -19.30d8 36.880 GHz 37.000 GHz 1000 MHz 3699612 GHz -37.38 dBm -32.38 di
37.000 GHz 40.000 GHz 1.000 MHz 37.02714 GHz -0.70 dBm -100.70 d8 37.000 GHz 40.000 GHz 1.000 Mz 39.93696 GHz -0.55 dBm 100.55 dB
40.000 Gz 40.020 GHz 1,000 MHz 4000031 GHz -33.95 dBm -28.95 dB 40.000 GHz 40.020 GHz 1,000 Mbiz 20.00047 GHz 2876 dBm 2176 dB
40.020 GHz 40,500 GHz 1.000 MHz 40.05538 GHz -33.97 dBm -20.97 d8 40.020 GHz 40,500 GHz 1.000 Mz 40.02852 GHz -31.25 dBm 18.25 dB
T — R R R

13:58:11 20.01.2024

13:85:44  22.01.2024

NR Band n260 /

300MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 2050 dBm  Offset 49.39 0B Miode Auto Sweep

Ref Level 79.58dBm  Offset 49.39.08

15:26:52 20.01.2024

15:21:51 22.01.2024

sa Mods Auto Sweep 6L
Count 100/100 Count 100/100
- oS mit Chael] PSS
i |OUS_LINE_ABS_0G2 PRS! Line _SPUR|OUS| LINE_ABS_0G2 L
20
10
0 o -
T i
10 ot 10 1
SPURIOUS_LINE_ABS| 002 SPURIOUS_LINE_ABS_002
—
0 ! bers a0 |
.....;J \ " el \-_....-—
40 40 ab
50 50
&0 60 dom
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36.500 GHe 36970 GHe 1,000 Mz 3691797 GHz 23.90 dBm -10.90 dB 36500 GHz 36570 6Hz 1,000 Miiz 3653693 GHz -36.46 dBm -23.46 dB
36970 GHz 37.000 GHz 1.000 MHz 3699397 GHz -22.62dBm -17.62d8 36.970 GHz 37.000 GHz 1,000 MHz 3699692 GHz -37.40 dBm -32.40
37.000 GHz 0.000 GHz 1,000 MHz 37.11648 GHz -1.48 dBm -101.48 48 37.000 GHz 30,000 GHz 1,000 MHz 39.94717 GHz -233 dBm 102.33 dB
40.000 GHz 40.030 GHz 1.000 MHz 4002223 GHz 34.08 dBm -29.08 dB 30,000 GHz 40.030 GHz 1.000 MHz 40.00455 GHz -27.93 dBm -22.93dB
40.030 GHz 40,500 GHz 1.000 MHz 40.04914 GHz 3412dBm 211248 40.030 GHz 40.500 GHz 1.000 MHz 40.08391 GHz -28.51 dBm -15.51 d8
B reoy U
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001J

CP-OFDM Module B

NR Band n260 / 400MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 29,50 dBm  Offset 433908

Ref Level 2050 dBm  Offset 4939 9B Mode Auto Sweep SGL Mode Auto Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions )
Limit Ches) i Apss
Line _SPUROUS_LINE_AB5_002 Line_SPURJOUS, LINE_ABS_od2 55
20 dBa
10 dBor 10
[} o
10 10 dBm 1+ + =
SPURIOUS_LIN SPURIOLS_LINE_ABS_002
20 T -20
e 1
30 v "'h‘—__\ 20 e
"% 40 b
50 diim 50
60 dBrmr 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36,500 GHz 36.960 GHz 1.000 MHz 36.95851 GHz -27.50 dBm -14.59 dB 36500 GHz 36.960 GHz 1.000 Mbiz 36.62448 GHz -36.57 dBm 2357 dB
36.960 GHz 37.000 GHz 1.000 MHz 36.99991 GHz -26.07 dBm -21.07 d8 36.960 GHz 37.000 GHz 1000 MHz 36.99979 GHz -37.43 dBm 32.43 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.32432 GHz -3.32dBm -103.32 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.64775 GHz -3.49 dBm 103.49 dB
40.000 Gz 40.040 Gz 1,000 MHz 4000381 GHz -33.99 dBm -28.99 dB 40,000 GHz 40.040 GHz 1,000 Mbiz 20.00835 GHz -30.03 dBm -25.03 dB
40.040 GHz 40,500 GHz 1.000 MHz 40.064 34 GHz -34.22 dBm -21.22d8 40.040 GHz 40,500 GHz 1.000 Mz 40.10494 GHz -29.87 dBm -16.87 dB
oty Wy N2 oy N 20

16:39:28 20.01.2024

18:58:47 22.01.2024
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e% FCC RADIO TEST REPORT Report No. : FG3D2001J

SPORTON LAB.

Spurious Emission

There is no significant spurious emission signal found for frequency started from 30MHz up to 18GHz.

Only the noise floor is reported.

NR Band n260 (30MHz-1GHz)
Horizontal
4 Level (dBm) Date: 20240206
38
13
A7.5]
-31.3|
-45.0|
1
58.3
725
-86.3|
19030 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 03CH10-HY
Condition :-13 EIRP_WO HORIZONTAL
Project :3b2001
1 n260 MB
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 59.1@ -58.21 -45.21 -13.00
Vertical
ygLeve! (dBm) Date: 2024-02-06
-3.8
13
-17.5]
-31.3]
-45.0
-58.8 1
" NWWWWK
-86.3|
10055 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site 1 03CH10-HY
Condition :-13 EIRP_WO VERTICAL
Project :3D2001
1 n260 MB
Over Limit
Freq Llevel Limit Line
MHz dBm dB dBm
1 59.16 -60.87 -47.87 -13.00
TEL : 886-3-327-0868 Page Number 1 A14 - 37 of 49
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SPORTON LAB.

FCC RADIO TEST REPORT

NR Band n260 (1GHz-18GHz)

Horizontal
Level (dBm) Date: 20240206
a 3
-30.4
40.0 4
e e
[ rn A A A e ot
w0 TR e
560.0| S
-70.0|
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site 1 03CHIO-HY
Condition :-13 EIRP_WO HORTZONTAI
Project :3D2001
:n260 MB
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 8786.00 -41.31 -28.31 -13.00
Vertical
oLevel (dBm) Date: 2024-02-06
4 a3
-30
-40.0
-50.0 M
l l T T ML L WL
60.0| W - "
-70.0
Y1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 03CH10-HY
Condition :-13 EIRP_WO VERTICAL
Project :3D2001
1260 MB
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 8786.90 -408.52 -27.52 -13.00

Report No. : FG3D2001J

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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e% FCC RADIO TEST REPORT Report No. : FG3D2001J

SPORTON LAB.

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM Module B

NR Band n260 QPSK (18-40GHz)
Lowest Channel / 50MHz Lowest Channel / 100MHz

s6L RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

Uine _SPURIOUS_UNE_ABS_ 02 PAsS SPURIOUS_UNE_ABS 02 PAsS

60 dBm- 60 dBm-

18.0GHz 32001 pts 185 GHal. 36.5 GHz | | [18.0GHz 32001 pts

1.000 Mz 32.006 66 GHz -33.70 dBm -20.70 dB. 18000 GHz 36,500 GHz 1.000 Mz

18000 GHz 36,500 GHz

03:01:22 20.01.2024 04:01:33 20.01.2024

Middle Channel / 50MHz Middle Channel / 100MHz

s6L RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

RlOUS_UNE_A85_02 Phss

loUs_UNE_ABS 02 PAsS

60 dBm- 60 dBm-

185 GHal. 36.5 GHz | | [18.0GHz 32001 pts

18.0GHz 32001 pts

18000 GHz 36,500 GHz 1.000 Mz 35.13943 GHz

36,500 GHz

16:32:05 20.01.2024 15:54:58 20.01.2024

Highest Channel / 50MHz Highest Channel / 100MHz

s6L RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

loUs_UNE_ABS 02 PAsS

60 dBm- 60 dBm-

18.0GHz 32001 pts 185 GHal. 36.5 GHz | | [18.0GHz 32001 pts 185 GHal. 36.5 GH
18,000 GHz 36500 GHz 1,000 MHz 32.08933 GHz -33.76 dBm -20.76 dB 18,000 GHz 36500 GHz 1,000 MHz 32.04424 GHz -33.50 dBm -20.50 dB

"] T

oasmss

PRETET
ety R e

07:50:43 21.01.2024 05:01:00 21.01.2024

Remark: In band and out of band frequencies are omitted.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001J

DFT-s-OFDM Module B

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 200MHz

Lowest Channel / 300MHz

Mode Auto Sweep

RefLevel 19,50 B Offset 45.39 08

US_UNE_ABS_ 02

RefLevel 19,50 B Offset 45.39 08

oUs_UNE_aBs_of2

Mode Auto Sweep

60 dBm-

60 dBm-

32001 pts

32001 pts

36,500 GHz 1.000 Mz

36,500 GHz 1.000 Mz

15:02:13 20.01.2024

2amams
15213

15:30:43 20.01.2024

amame
N

Middle Channel / 200MHz

Middle Channel / 300MHz

Mode Auto Sweep

RefLevel 19,50 B Offset 45.39 08

RefLevel 19,50 B Offset 45.39 08

Mode Auto Sweep

03:31:03 21.01.2024

04:21:02 21.01.2024

0 b 0 b
18.0 GHz. 32001 pts. 1.85 GHz/ 36.5 GH; 18.0 GHz. 32001 pts. 1.85 GHz/ 36.5 GH;

18.000 GH2 36500 GHz 1.000 MHz 32.08529 GHz -33.64 dBm -20.64 dB 18.000 GH2 36500 GHz 1.000 MHz 32.03383 GHz -33.70 dBm -20.70 dB
N N

Highest Channel / 200MHz

Highest Channel / 300MHz

Mode Auto Sweep

RefLevel 19,50 B Offset 45.39 08

US_UNE_ABS_ 02

RefLevel 19,50 B Offset 45.39 08

Mode Auto Sweep

0t 0t
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHa 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHa

18,000 GH: 36.500 GHz 1.000 MHz 32.03673 GHz -33.60 dBm -20.50 dB 18,000 GH: 36.500 GHz 1.000 MHz 32.006 66 GHz -33.66 dBm -20.66 dB
T T

14:15:39 22.01.2024

18:36:24 22.01.2024

Remark: In band and out of band frequencies are omitted.
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swanronas. FCC RADIO TEST REPORT Report No. : FG3D2001J

DFT-s-OFDM Module B

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 400MHz

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep saL
Court 106/100

np— ! . T intentionally blank

60 dBm:

18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar

18000 GHz 36,500 GHz 1.000 Mz 32.02021 GHz -33.80 dBm -20.80 dB.

16:47:05 20.01.2024

Middle Channel / 400MHz

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep saL

np— ! . T intentionally blank

60 dBm:

18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar

18000 GHz 36,500 GHz 1.000 Mz 32.05465 GHz -33.64 dBm -20.64 dB

05:05:48 21.01.2024

Highest Channel / 400MHz

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep saL
Court 106/100

soam— . _ - intentionally blank

60 dBm:

18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar

18000 GHz 36,500 GHz 1.000 Mz 32.04424 GHz -33.63 dBm -20.63 dB.

23:11:35 22.01.2024

Remark: In band and out of band frequencies are omitted.
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e% FCC RADIO TEST REPORT Report No. : FG3D2001J

SPORTON LAB.

CP-OFDM Module B

NR Band n260 QPSK (18-40GHz)
Lowest Channel / 50MHz Lowest Channel / 100MHz

s6L RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

loUs_UNE_ABS 02 PAsS

loUs_UNE_ABS 02 PAsS

60 dbm 60 dbm
18.0GHz 32001 pts 1.85 GHa/ 365 GHz | | [18.0GHz 32001 pts 1.85 GHa/ 365 GHz
2 Result Summa 2 Result Summa
TB00D GHz 36500 GHz 1.000 MHz 32.02748 GHz -33.66 dBm -20.66 dB TB00D GHz 36500 GHz 1.000 MHz 32.08240 GHz -33.67 dBm -20.67 dB
T
I )

T
B

03:19:23 20.01.2024 04:21:11 20.01.2024

Middle Channel / 50MHz Middle Channel / 100MHz

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep saL RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

loUs_UNE_ABS 02 PAsS

UNE_ABS 02 PRSS

0t 0t
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz
e s e s
18.000 GHz 36.500 GHz 1.000 MHz 35.17353 GHz -28.08 dBm -15.08 dB 18,000 GHz 36,500 GHz 1.000 MHz 35.13885 GHz -28.55 dBm -15.55 dB
T O

18:33:01 20.01.2024 15:54:03 20.01.2024

Highest Channel / 50MHz Highest Channel / 100MHz

s6L RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

60 dBm- 60 dBm-
18.0GHz 32001 pts 185 GHal. 36.5 GHz | | [18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar

2 Result Summa
32.04944 GHz -3351 dBm -2051 dB 18000 GHz 36,500 GHz 1.000 Mz 32.02459 GHz -33.64 dBm -20.64 dB
ety DN ST

PRETET
ety R & M

18000 GHz 36,500 GHz 1.000 Mz

05:17:19 21.01.2024

08:10:28 21.01.2024

Remark: In band and out of band frequencies are omitted.
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG3D2001J

CP-OFDM Module B

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 200MHz

Lowest Channel / 300MHz

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

loUs_UNE_ABS 02 PAsS

RefLevel 19,50 B Offset 45.39 08

Mode Auto Sweep

60 dBm-

60 dBm-

32001 pts

18.0GHz 32001 pts

18000 GHz 36.

500 GHz

1.000 Mz

18000 GHz 36,500 GHz 1.000 Mz

15:04:51 20.01.2024

T
e

15:31:45 20.01.2024

Middle Channel / 200MHz

Middle Channel / 300MHz

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

UNE_ABS 02 PRSS

oUs_UNE_aBs_of2

RefLevel 19,50 B Offset 45.39 08

Mode Auto Sweep

03:39:45 21.01.2024

PRETET
ety R i

0t 0t
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHa 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHa

36.500 GHz 18.000 GHz 36.500 GHz 1.000 MHz 3206216 GHz -33.73 dBm -20.73 dB
T

04:24:34 21.01.2024

Highest Channel / 200MHz

Highest Channel / 300MHz

RefLevel 19,50 B Offset 45.39 08 Mode Auto Sweep

RefLevel 19,50 dBm  Offset 4939

a8 Mode Auto Sweep

60 dBm-

60 dBm-

18.0GHz 32001 pts

32001 pts

18000 GHz 36,500 GHz 1.000 Mz

36,500 GHz

1.000 Mz

[itasiaece PRETETT
o o

14:17:39 22.01.2024

[itasiaece P
M Suinms

15:45:32 22.01.2024

Remark: In band and out of band frequencies are omitted.
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